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TEST REPORT
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PO BOX 158 I SSUE DATE : 01/12/2008
HORSLEY PARK NSW 2175 PRI NT DATE : 10/08/2012

ORDER NUMBER : 23049

SAMPLE DESCRI PTION dients Ref: "Syncopations"

Tufted cut and | oop pile carpet tile
Col our: Grey/ Green
Approxi mate pile height: 5mm

Mat eri al Specification:
Nomi nal conposi tion: 100% sol uti on dyed Nyl on

Nomi nal t ot al

pil e mass: 882g/ nR

Nom nal backing: G asbac backi ng

ASI SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Part 1 Det erm nati on of the Burning Behavi our
usi ng a Radi ant Heat Source
Date of sanple arrival: 11.11. 2008
Date tested: 26.11.2008
Resul t s: CHF (Critical Heat Flux / Critical Radiant Fl ux)
1 2 3 Mean
Lengt h 5.8 6.5 6.5 6.3 kW n2
W dth 6.5 - - - kW n2
Snoke Val ue
Lengt h 433 162 238 278 % mn
W dth 186 - - - % mn

bservations: nmelting, blistering

Not e: Sanpl e was conditioned in accordance with BSEN 13238-2001 at a
tenmperature of 23+/-2degC and Rel ative Humidity of 50+/-5% for a m ni num of
48 hours prior to testing

Each speci men was dual bonded to a substrate of 6mmthick fibre reinforced
cenent board using client supplied underlay* Roberts 656 adhesive and
clanped prior to testing

*Underl ay: "support a pad" of nominal thickness 4mm
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The test results relate to the behaviour of the test specinmens of a product
under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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